Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5180 Antl 14.78 8.3 5.75
NVNT a 5200 Antl 14.78 8.3 5.75
NVNT a 5240 Antl 14.78 8.3 5.75
NVNT n20 5180 Antl 13.82 8.59 6.21
NVNT n20 5200 Antl 13.82 8.59 6.21
NVNT n20 5240 Antl 13.83 8.59 6.21
NVNT n40 5190 Antl 8.9 10.51 10.2
NVNT n40 5230 Antl 8.82 10.55 10.31
NVNT ac20 5180 Antl 12.62 8.99 6.9

NVNT ac20 5200 Antl 12.63 8.99 6.9

NVNT ac20 5240 Antl 12.62 8.99 6.9

NVNT ac40 5190 Antl 8.23 10.85 11.11
NVNT ac40 5230 Antl 8.23 10.85 11.11
NVNT ac80 5210 Antl 6.17 12.1 15.15
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl -3.5 8.3 4.8 24 Pass
NVNT a 5200 Antl -3.86 8.3 4.44 24 Pass
NVNT a 5240 Antl -2.57 8.3 5.73 24 Pass
NVNT n20 5180 Antl -4.33 8.59 4.26 24 Pass
NVNT n20 5200 Antl -4.28 8.59 4.31 24 Pass
NVNT n20 5240 Antl -3.79 8.59 4.8 24 Pass
NVNT n40 5190 Antl -6.16 10.51 4.35 24 Pass
NVNT n40 5230 Antl -4.86 10.55 5.69 24 Pass
NVNT ac20 5180 Antl -4.91 8.99 4.08 24 Pass
NVNT ac20 5200 Antl -4.79 8.99 4.2 24 Pass
NVNT ac20 5240 Antl -3.68 8.99 5.31 24 Pass
NVNT ac40 5190 Antl -6.06 10.85 4.79 24 Pass
NVNT ac40 5230 Antl -5.46 10.85 5.39 24 Pass
NVNT ac80 5210 Antl -7.29 12.1 4.81 24 Pass
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. Keysight Spectrum Analyzer - Channel Power
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RF SENSE:PULSE| | [01:21:39 PMNav 12, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-4.28 dBm 20 MHz -77.29 dBm /Hz

MSG STATUS.

Power NVNT n20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [01:24:15 PMNav 12, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-3.79 dBm /20 MHz -76.80 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5240MHz Antl



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

| Keysight Spectrum Analyzer - Channel Power = |
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. Keysight Spectrum Analyzer - Channel Power
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [02:09:37 PMNav 12, 2024
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.672 Pass
NVNT a 5200 Antl 19.713 Pass
NVNT a 5240 Antl 20.02 Pass
NVNT n20 5180 Antl 20.752 Pass
NVNT n20 5200 Antl 21.073 Pass
NVNT n20 5240 Antl 20.688 Pass
NVNT n40 5190 Antl 39.521 Pass
NVNT n40 5230 Antl 39.226 Pass
NVNT ac20 5180 Antl 21.261 Pass
NVNT ac20 5200 Antl 21.387 Pass
NVNT ac20 5240 Antl 20.933 Pass
NVNT ac40 5190 Antl 39.22 Pass
NVNT ac40 5230 Antl 40.269 Pass
NVNT ac80 5210 Antl 78.5 Pass
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. Keysight Spectrum Analyzer - Occupied BW
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Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 5.189769 GHz
-37.102 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 9.13 dBm

Occupied Bandwidth
16.445 MHz
-66.743 kHz
19.67 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[01:16:06 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.209796 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 8.94 dBm

Occupied Bandwidth
16.437 MHz
-60.798 kHz
19.71 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[01:17:57 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 5.249972 GHZ
-32.443 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 10.2 dBm

Occupied Bandwidth
16.466 MHz
-37.703 kHz
20.02 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[01:20:01 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.180000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.190338 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 8.91 dBm

Occupied Bandwidth
17.630 MHz
-38.065 kHz
20.75 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[01:21:59 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.210491 GHZ
-35.671 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 8.58 dBm

Occupied Bandwidth
17.687 MHz
-45.391 kHz
21.07 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[01:24:34 PMNov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.250316 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 9.92 dBm

Occupied Bandwidth
17.658 MHz
-28.386 kHz
20.69 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[01:59:39 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.209775 GHZ
-39.951 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 8.56 dBm

Occupied Bandwidth

35.904 MHz
14.772 kHz
39.52 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:05:35 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.249663 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 9.52 dBm

Occupied Bandwidth

35.892 MHz
50.030 kHz
39.23 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.180000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[01:26:46 PMNav 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.742 MHz
-28.537 kHz
21.26 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.190602 GHz
-33.186 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

8.81 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.200000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[01:28:37 PMNav 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.738 MHz
-40.026 kHz
21.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 6.210654 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

8.75 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.240000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[01:30:28 PMNav 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.635 MHz
-53.391 kHz
20.93 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.250413 GHz
-27.654 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

9.92 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.190000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[02:07:55 PMNav 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.022 MHz
35.679 kHz
39.22 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.209645 GHz

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

8.47 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[02:09:58 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 5.250186 GHz
-34.096 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 9.41 dBm

Occupied Bandwidth

36.110 MHz
51.863 kHz
40.27 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:12:19 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.210000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.249306 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.21 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 9.57 dBm

Occupied Bandwidth

75.273 MHz
56.090 kHz
78.50 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.411
NVNT a 5200 Antl 16.434
NVNT a 5240 Antl 16.344
NVNT n20 5180 Antl 17.571
NVNT n20 5200 Antl 17.559
NVNT n20 5240 Antl 17.64
NVNT n40 5190 Antl 36.065
NVNT n40 5230 Antl 35.869
NVNT ac20 5180 Antl 17.63
NVNT ac20 5200 Antl 17.592
NVNT ac20 5240 Antl 17.639
NVNT ac40 5190 Antl 36.134
NVNT ac40 5230 Antl 36.142
NVNT ac80 5210 Antl 75.125




Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[01:14:10 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.185004 GHZ
-6.1665 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 9.25 dBm

16.411 MHz

Transmit Freq Error
x dB Bandwidth

-26.827 kHz
19.25 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[01:15:57 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.434 MHz
-36.435 kHz
19.17 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.204974 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 9.01 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5200MHz Ant1l



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:17:48 PMNov 12, 2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.246201 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 10.3 dBm
16.344 MHz

Transmit Freq Error -34.369 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.07 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:19:52 PMNov 12, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.186216 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 9.09 dBm
17.571 MHz

Transmit Freq Error -19.653 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.01 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5180MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[01:21:49 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 5.19391 GHz
-5.2087 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 8.83 dBm

Occupied Bandwidth
17.559 MHz
-22.078 kHz
19.60 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5200MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[01:24:24 PMNov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 5.233838 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 9.93 dBm

Occupied Bandwidth
17.640 MHz
-41.040 kHz
20.14 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5240MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[01:59:29 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.202834 GHZ
-5.7846 dBm

Center Freq
’1 5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 8.37 dBm

Occupied Bandwidth
36.065 MHz
-38.125 kHz
40.03 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5190MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:05:25 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.242798 GHZ
-4.5826 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 9.37 dBm

Occupied Bandwidth

35.869 MHz
22.789 kHz
40.05 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5230MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[01:26:37 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr1 5.184989 GHz
-5.9374 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 8.73 dBm

Occupied Bandwidth

17.630 MHz
-2.394 kHz
20.79 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[01:28:28 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.193718 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 8.75 dBm

Occupied Bandwidth
17.592 MHz
-39.248 kHz
20.88 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5200MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[01:30:19 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.244971 GHZ
-4.5436 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.0 dBm

Occupied Bandwidth
17.639 MHz
-29.850 kHz
20.45 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:07:45 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.190000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.202186 GHZ
-5.2198 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 8.43 dBm

Occupied Bandwidth

36.134 MHz
-1.786 kHz
39.87 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac40 5190MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[02:09:47 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.24209 GHz
-4.7090 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 9.43 dBm

36.142 MHz

Transmit Freq Error
x dB Bandwidth

26.605 kHz
40.04 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[02:12:10 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

75.125 MHz
138.70 kHz
80.37 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.236628 GHZ
-3.3746 dBm

Center Freq
01 5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 9.68 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac80 5210MHz Antl



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -11.75 8.3 -3.45 11 Pass
NVNT a 5200 Antl -12.48 8.3 -4.18 11 Pass
NVNT a 5240 Antl -10.65 8.3 -2.35 11 Pass
NVNT n20 5180 Antl -12.97 8.59 -4.38 11 Pass
NVNT n20 5200 Antl -12.94 8.59 -4.35 11 Pass
NVNT n20 5240 Antl -11.75 8.59 -3.16 11 Pass
NVNT n40 5190 Antl -15.61 10.51 -5.1 11 Pass
NVNT n40 5230 Antl -15.32 10.55 -4.77 11 Pass
NVNT ac20 5180 Antl -13.1 8.99 -4.11 11 Pass
NVNT ac20 5200 Antl -12.22 8.99 -3.23 11 Pass
NVNT ac20 5240 Antl -11.77 8.99 -2.78 11 Pass
NVNT ac40 5190 Antl -16.69 10.85 -5.84 11 Pass
NVNT ac40 5230 Antl -15.52 10.85 -4.67 11 Pass
NVNT ac80 5210 Antl -16.68 12.1 -4.58 11 Pass
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FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [01:16:15 PMNav 12, 2024
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5200MHz Antl
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. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [01:20:10 PMNav 12, 2024
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n20 5180MHz Antl
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. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Il ik i T

||
- AR W

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [01:24:43 PMNaov 12, 2024
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n20 5240MHz Antl
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. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.220000000 GHz

6.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[02:05:44 PMNav 12, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.260000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n40 5230MHz Antl
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. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [01:28:46 PMNav 12, 2024
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac20 5200MHz Antl
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. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[02:08:03 PMNav 12, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.220000000 GHz

CF Step
6.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac40 5190MHz Antl
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. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.215 726 GHz

Ref Offset 2.68 dB -15.521 dBm

Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.260000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [02:12:28 PMNav 12, 2024
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 120.0 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.270000000 GHz

CF Step
12.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac80 5210MHz Antl
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6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -44.48 -27 Pass
NVNT a 5240 Antl -43.94 -27 Pass
NVNT n20 5180 Antl -44.19 -27 Pass
NVNT n20 5240 Antl -44.26 -27 Pass
NVNT n40 5190 Antl -42.46 -27 Pass
NVNT n40 5230 Antl -44.53 -27 Pass
NVNT ac20 5180 Antl -44.69 -27 Pass
NVNT ac20 5240 Antl -44.35 -27 Pass
NVNT ac40 5190 Antl -44.27 -27 Pass
NVNT ac40 5230 Antl -42.81 -27 Pass
NVNT ac80 5210 Antl -44.54 -27 Pass
NVNT ac80 5210 Antl -40.16 -27 Pass
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s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.100000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset5.19 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Mkr1 5.185 8 GHz
4.018 dBm

Stop 5.2000 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH ICTION VALUE

»

m

1

-
c

5.200000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.320000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Dffset5.18 dB
Ref 20.00 dBm

’1

#VBW 3.0 MHz

Mkr1 5.244 2 GHz
4.834 dBm

Stop 5.4200 GHz
Sweep 1.000 ms (1001 pts)

Y
4.834 dBm
-46.469 dBm
-43.942 dBm

5.389 0 GHz

ﬁ
n
5

FUNCTION NCTION WIDTH UNCTION VALUE

»

m

1

5.420000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Band Edge NVNT a 5240MHz High Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.100000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset5.19 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Mkr1 5.183 8 GHz
3.170 dBm

Stop 5.2000 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH ICTION VALUE

»

m

1

-
c

5.200000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.320000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Dffset5.18 dB
Ref 20.00 dBm

1

#VBW 3.0 MHz

Mkr1 5.244 2 GHZ
4.334 dBm

Stop 5.4200 GHz
Sweep 1.000 ms (1001 pts)

Y
4.334 dBm
-47.615 dBm
-44.266 dBm

ﬁ
n
5

FUNCTION NCTION WIDTH UNCTION VALUE

»

m

1

5.420000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Band Edge NVNT n20 5240MHz High Antl
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | 2024
#Avg Type: RMS
Avg|Hold: 100100

[01:59:56 PMNov 12,
ACE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Dffset5.18 dB
Ref 20.00 dBm

MKR| MODE TRC 1 X Y FUNCTION FUNCTION WIDTH CTION VALUE =~
| 52036GHz| 0.115 dB
2
3
4 ]
5 -
6 -
7 - 1
8 1
9 1
10 1
11 I -
4 e 3

5.230000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

=]

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 A
Center Freq 5.290000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm

Stop 5.3900 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

3
4
5
6
7
8
9
0
1

1
1

m
o
I
N

5.390000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

Scale Type

5

=
@
o

Band Edge NVNT n40 5230MHz High Antl
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. Keysight Spectrum Analyzer - Swept SA

RF Q AC SENSE:PULSE

12,2024

Center Freq 5.100000000 GHz
\Fainlon

Trig: Free Run
#Atten: 30 dB

[ [01:27:03PMN
#Avg Type: RMS RA(
Avg|Hold: 100/100

Ref Offset5.19 dB
Ref 20.00 dBm

Mkr1 5.185 4 GHz
3.392 dBm

5.200000000 GHz

Start 5.0000 GHz Stop 5.2000 GHz
%Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)| IRRELL 0L T
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH UNCTION VALUE =
N 17|  s1854GHz|  3aszdBm| | T TR
Y N 1 F|  61500GHz| _dBgesdBm| | | |
EN N T4 f]  50732CHz| 44696 dBm| I Freq Offset
1 I IR I OHz
5 I I I -
§ I I I |
7 I I I
8 ] R Scale Type
9 ] ]
10 ] I o Lin

STATUS.

Band Edge NVNT ac20 5180MHz Low Antl

s Keysight Spectrum Analyzer - Swept SA
fl RL RF 30Q AC
Center Freq 5.320000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

[01:30:45 PMNav 12, 2024
#Avg Type: RMS TRA 4

Avg[Hold: 100/100

Ref Dffset5.18 dB
Ref 20.00 dBm

1

#VBW 3.0 MHz

5.420000000 GHz

Stop 5.4200 GHz
Sweep 1.000 ms (1001 pts)

CF Step
20.000000 MHz
Auto Man

Y
3.899 dBm
-46.613 dBm
-44.355 dBm

FUNCTION FUNCTION WIDTH CTIONVALUE -

Freq Offset
0 Hz

m

Log

Scale Type

Lin

1

-
c

STATUS.

Band Edge NVNT ac20 5240MHz High Antl
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' Keysight Spectrum Analyzer - Swept SA
RF Q  AC SENSE:PULSE I
Center Freq 5.130000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 5.18 dB Mkr1 5.202 2 GHz

Ref 20.00 dBm 0.197 dBm

5.230000000 GHz

Stop 5.2300 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)| RN LT LT
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
52022 GHz| T I — | S
5.150 0 GHz 48650dBm| [ [ |
5140 8 GHz 44280dBm| [ [ Freq Offset
0 Y A DlE
e e E— T
-]
-] Scale Type
-]
10 ) I IS B || Li
11 | S S SN S N | -
MSG STATUS

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 5.290000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.226 2 GHZ
Ref 20.00 dBm 0.948 dBm

5.390000000 GHz

Stop 5.3900 GHz CF Step
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts) LI LT
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o 62262GHz|  ooasaBm| | Tl
[ 53500GHz| _dseeAdem[ | | ]
[ 63862GHz] _42Bl0dBm[ | | | FreqOffset
e ] o
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | i
@ P | ! | B
MSG STATUS

Band Edge NVNT ac40 5230MHz High Antl
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. Keysight Spectrum Analyzer - Swept SA

RF AC

Center Freq 5.31000000 GHz
\Fainlon

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Mkr1 5.226 0 GHZ
-1.256 dBm

Ref Dffset5.18 dB
Ref 20.00 dBm

Stop 5.4100 GHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

5.410000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH UNCTION VALUE =~
| 5226 0GHz| 425%6dBm| [ [ ]
[ 5.3500GHz| 47881dBm| | [
5.370 8 GHz 44549dBm| [ ]
- - ]
I I I E R -
]
- ]
I A A N R
I A A N R
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11 I R I R R R -
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.110000000 GHz
Foatow

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Dffset5.18 dB

Ref 20.00 dBm -1.391 dBm

Stop 5.2100 GHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION NCTION WIDTH UNCTION VALUE

»

m

1

n
5

5.210000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Band Edge NVNT ac80 5210MHz Low Antl
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -32.23 -27 Pass
NVNT a 5200 Antl -32.19 -27 Pass
NVNT a 5240 Antl -32.35 -27 Pass
NVNT n20 5180 Antl -31.69 -27 Pass
NVNT n20 5200 Antl -32.46 -27 Pass
NVNT n20 5240 Antl -32.33 -27 Pass
NVNT n40 5190 Antl -32.26 -27 Pass
NVNT n40 5230 Antl -31.9 -27 Pass
NVNT ac20 5180 Antl -31.91 -27 Pass
NVNT ac20 5200 Antl -32.17 -27 Pass
NVNT ac20 5240 Antl -32.01 -27 Pass
NVNT ac40 5190 Antl -32.41 -27 Pass
NVNT ac40 5230 Antl -32.34 -27 Pass
NVNT ac80 5210 Antl -32.44 -27 Pass
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB
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Ref 20.00 dBm -32.231 dBm
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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Tx. Spurious NVNT a 5200MHz Ant1 Emission
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. Keysight Spectrum Analyzer - Swept SA

fl RL RF
Center Freq 13.5

PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB
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Freq Offset
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset5.19 dB

10 dBidiv. Ref 20.00 dBm
Log
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Tx. Spurious NVNT n20 5180MHz Ant1 Emission
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

MKkr1 24.921 512 GHZ
Ref 20.00 dBm -32.461 dBm
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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Tx. Spurious NVNT n20 5240MHz Ant1 Emission
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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Tx. Spurious NVNT n40 5230MHz Ant1 Emission



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 25.922 998 GHZ
Ref 20.00 dBm 31.917 dBm
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Tx. Spurious NVNT ac20 5180MHz Antl Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac20 5200MHz Ant1 Emission



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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2.697000000 GHz
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Tx. Spurious NVNT ac20 5240MHz Antl Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac40 5190MHz Ant1 Emission



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset5.18 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac40 5230MHz Antl Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 25.788 148 GHZ
Ref 20.00 dBm -32.441 dBm
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Tx. Spurious NVNT ac80 5210MHz Ant1 Emission



